
F I S C A L  Y E A R S  2 0 2 3  - 2 0 2 7



O r a n g e  W a t e r  a n d  S e w e r  A u t h o r i t y

OWASA is Carrboro-Chapel Hill’s not-for-profit public service agency 

delivering high quality water, wastewater, and reclaimed water services. 

Subject: Capital Improvements Program for Fiscal Years 2023-2027 

I am pleased to present the Capital Improvements Program (CIP) for Fiscal Years 2023-2027. 

The CIP is the culmination of an annual process of capital needs assessment and prioritization completed 

as part of OWASA’s Asset Management Program. This five-year CIP outlines an $111 million plan for the 

community’s investment in its water, wastewater, and reclaimed water infrastructure and represents 
[...]
Current Status: Phase 1 Condition Assessment completed, Phase 2 Condition Assessment planned for 

FY 2023 

  



  

 

 

 

84 

277-44 Rogerson Drive Pump Station Capacity Upgrade 

Description/Background:  

The Rogerson Drive Pump Station is the largest wastewater pump station in the collection system, 

collecting wastewater flow from about half of the service area. The collection system master plan completed 

in FY 2020 identified a potential near-term capacity restriction for this pump station based on hydraulic 

modeling of the system. Funding is included in FY 2027 to begin planning efforts for the capacity project. 

The efficacy of the gravity sewer rehabilitation program (CIP 276-18) in identifying and reducing sources of 

inflow and infiltration into the system will directly impact the need and timing of this project. 

Benefits: meets expected future wastewater demand  

 

Funding:  

 FY 2023 FY 2024 FY 2025 FY 2026 FY 2027 5-Year Total 

Planning $0  $0  $0  $0  $91,000  $91,000  

Design/Land $0  $0  $0  $0  $0  $0  

Construction $0  $0  $0  $0  $0  $0  

Inspection $0  $0  $0  $0  $0  $0  

Construction 
Admin 

$0  $0  $0  $0  $0  $0  

Contingency $0  $0  $0  $0  $9,000  $9,000  

TOTAL $0  $0  $0  $0  $100,000  $100,000  

 

Current Status: Not yet started 

 

  



  

 

 

 

85 

277-45 Chapel Hill North Pump Station Rehabilitation  

Description/Background:  

This funding focuses on the rehabilitation of the Chapel Hill North Pump Station to include updated pumps, 

electrical equipment and site improvements.  

 

Benefits: replaces aging infrastructure; meets expected future wastewater demand 

Funding:  

 FY 2023 FY 2024 FY 2025 FY 2026 FY 2027 5-Year Total 

Planning $0  $0  $0  $0  $0  $0  

Design/Land $0  $0  $0  $0  $0  $0  

Construction $450,000  $0  $0  $0  $0  $450,000  

Inspection $50,000  $0  $0  $0  $0  $50,000  

Construction 
Admin 

$50,000  $0  $0  $0  $0  $50,000  

Contingency $50,000  $0  $0  $0  $0  $50,000  

TOTAL $6000,000  $0  $0  $0  $0  $600,000  

 

Current Status: Bidding anticipated at beginning of FY2023 

 

  



  

 

 

 

86 

277-47 Rogerson Drive Fuel Storage Improvements 

Description/Background:  

The Rogerson Drive Pump Station currently has two fuel tanks totaling 1,840 gallons of storage for the 

onsite generator. Based on the Backup Generator Evaluation and Fuel Management Strategy study 

completed in 2020, the Rogerson Drive Pump Station is recommended to increase its overall fuel storage 

capacity to 3,600 gallons. This project provides funding for increasing fuel storage at the Rogerson Drive 

Pump Station to 3,600 gallons to allow for 48-hours of generator run time.  

 

Benefits: increases operational efficiency; improves service reliability; improves safety 

Funding:  

 FY 2023 FY 2024 FY 2025 FY 2026 FY 2027 5-Year Total 

Planning $0  $0  $0  $5,000  $0  $5,000  

Design/Land $0  $0  $0  $50,000  $0  $50,000  

Construction $0  $0  $0  $20,000  $400,000  $420,000  

Inspection $0  $0  $0  $5,000  $30,000  $35,000  

Construction 
Admin 

$0  $0  $0  $5,000  $30,000  $35,000  

Contingency $0  $0  $0  $5,000  $30,000  $45,000  

TOTAL $0  $0  $0  $90,000  $500,000  $590,000  

 

Current Status: Not yet started 

 

  



  

 

 

 

87 

277-48 Lake Ellen Pump Station Rehabilitation 

Description/Background:  

A Pump Station Operational Assessment completed in January 2020 identified several issues with the Lake 

Ellen Pump Station. Through this Assessment, pump station components were ranked on a scale of one to 

five, with one indicating good condition and 5 indicating imminent signs of failure. This project provides 

funding for a series of improvements needed at the Lake Ellen Pump Station for components that scored 4 

or higher from the assessment including VFD replacement, installation of fall protection, and site access 

improvements.  

 

Benefits: replaces aging infrastructure, reduces safety risk 

Funding:  

 FY 2023 FY 2024 FY 2025 FY 2026 FY 2027 5-Year Total 

Planning $0  $0  $0  $5,000  $0  $5,000  

Design/Land $0  $0  $0  $50,000  $0  $50,000  

Construction $0  $0  $0  $0  $200,000  $200,000  

Inspection $0  $0  $0  $0  $15,000  $15,000  

Construction 
Admin 

$0  $0  $0  $0  $15,000  $15,000  

Contingency $0  $0  $0  $5,000  $20,000  $25,000  

TOTAL $0  $0  $0  $60,000  $250,000  $310,000  

 

Current Status: Not yet started 

 

  



  

 

 

 

88 

277-49 North Lakeshore Pump Station and Clayton Road Pump Station 

Generator Design and Installation 

Description/Background:  

This project provides funding in FY 2023 to support the design and installation of permanent generators at 

the North Lakeshore Pump Station and the Clayton Road Pump Station. These are two of the three 

remaining pump stations within OWASA’s collection system that do not have permanent on-site generators.  

 

Benefits: reduces risk, increases resiliency 

Funding:  

 FY 2023 FY 2024 FY 2025 FY 2026 FY 2027 5-Year Total 

Planning $0  $0  $0  $0  $0  $0  

Design/Land $30,000  $0  $0  $0  $0  $30,000  

Construction $150,000  $0  $0  $0  $0  $160,000  

Inspection $5,000  $0  $0  $0  $0  $5,000  

Construction 
Admin 

$5,000  $0  $0  $0  $0  $5,000  

Contingency $10,000  $0  $0  $0  $0  $10,000  

TOTAL $200,000  $0  $0  $0  $0  $200,000  

 

Current Status: Not yet started 

 

  



  

 

 

 

89 

277-50 Knolls Pump Station Evaluation 

Description/Background:  

The Knolls Pump Station (PS) is one of two remaining dual pump dry well stations within OWASA’s 

collection system. Preliminary engineering was completed FY 2018 to identify options for the Knolls PS 

since there are options to upgrade the site, relocate the PS or potentially abandon the pump station. This 

project provides the funding in FY 2025 for a study to finalize a path forward and create a business case 

for the best option for the Knolls PS.  

 

Benefits: replaces aging infrastructure 

Funding:  

 FY 2023 FY 2024 FY 2025 FY 2026 FY 2027 5-Year Total 

Planning $0  $0  $0  $0  $0  $0  

Design/Land $0  $0  $95,000  $0  $0  $95,000  

Construction $0  $0  $0  $0  $0  $0  

Inspection $0  $0  $0  $0  $0  $0  

Construction 
Admin 

$0  $0  $0  $0  $0  $0  

Contingency $0  $0  $5,000  $0  $0  $5,000  

TOTAL $0  $0  $100,000  $0  $0  $100,000  

 

Current Status: Not yet started 

 

  



  

 

 

 

90 

Category 278: Wastewater Treatment and Recycling 

 

Background 

After collection and conveyance from sources throughout the community, wastewater is treated at the 

Mason Farm Wastewater Treatment Plant (WWTP). A portion of the treated wastewater is reused as 

reclaimed water (RCW) for non-drinking purposes on the UNC campus and elsewhere, and the remainder 

is discharged to Morgan Creek, which is a tributary to Jordan Lake. The WWTP employs biological, 

chemical and physical processes to treat the wastewater. Solids separated from the wastewater are treated 

and recycled as biosolids. Biosolids are beneficially recycled at multiple agricultural sites in Orange, 

Alamance and Chatham Counties or sent for composting at a privately-owned facility in Chatham County. 

 

The WWTP is OWASA’s largest energy-consuming facility, typically using about half of OWASA’s total 

electrical energy used in any given year. The energy intensity (amount of energy required for every 

wastewater unit treated) has declined by about 40% since the installation of a fine bubble diffused aeration 

system, energy efficient blowers and mixers in 2014. 

Existing Facilities 

The WWTP is located on Old Mason Farm Road next to UNC’s Finley Golf Course. When first placed in 

service in 1948, the WWTP had a capacity of 2.25 million gallons per day (MGD). Secondary treatment 

was achieved through one primary clarifier followed by a trickling filter and final clarifier. Solids particles 

were digested anaerobically. Some of the original facilities are still in service today. 

Treatment capacity was increased to 4.5 MGD in 1968 with a doubling of existing facilities. Included in this 

expansion was the addition of two anaerobic digesters and a centrifuge to dewater the biosolids. 

Improvements completed in 1978 increased treatment capacity to 5.5 MGD and included the construction 

of an activated sludge basin for ammonia-nitrogen removal and a chlorine contact chamber for effluent 

disinfection. A 1983 expansion and renovation project, partially funded through a 201 Wastewater Facilities 



  

 

 

 

91 

Grant from the United States Environmental Protection Agency (USEPA), increased the treatment capacity 

to 8 MGD. This project included two additional activated sludge basins, major improvements to the aeration 

equipment, two new final clarifiers, a new chlorine contact chamber, and other major renovations throughout 

the plant. It also included the acquisition and preparation of the first tract of OWASA-owned land for our 

biosolids land application program. 

Additional improvements were completed in 1991 to meet the state's phosphorus effluent limit, as well as 

a new limit on the amount of chlorine that could be discharged. Other key improvements included aeration 

basin tie-ins and an engine-driven air blower system capable of using methane gas produced in the 

digesters. These improvements and others enabled full time use of a biological phosphorus removal 

process developed and patented by OWASA.  

A 0.9 MG off-site liquid biosolids storage tank was constructed in 1994 on OWASA’s Headwaters property, 

located west of Carrboro, to provide approximately 30 days of biosolids storage capacity. This improvement 

allowed a re-rating of the plant capacity from 8 to 9 MGD. 

An additional 3 MGD of treatment capacity was provided through the FY 2000 expansion and renovation 

project, thereby increasing the plant’s permitted capacity to 12 MGD. This project included construction of 

a new headworks, Primary Clarifier No. 3, Aeration Basins Nos. 4A and 4B, Secondary Clarifier No. 4, two 

250 horsepower (HP) Electric Blowers for the aeration basins, a new Solids Handling Building that included 

two new Gravity Belt Thickeners, two new boilers, and Anaerobic Digesters Nos. 3 and 4. A 2,000-kilowatt 

(kW) electrical generator was installed in FY 2001 to improve reliability during power outages. Two 6 MGD 

diesel powered pumps were installed in 2002 at Intermediate Pump Station No. 2 to provide additional 

reliability and redundancy. 

Another 1.5 MG off-site biosolids storage tank was constructed in FY 2003 to provide adequate biosolids 

storage capacity needed during extended periods when land application of biosolids was not possible.  

The WWTP was upgraded and expanded to a capacity of 14.5 MGD as part of a 3-year, $50 million 

construction project completed in 2007. This project provided six new deep-bed denitrification filters, an 

ultraviolet (UV) disinfection system, new headworks, new influent sewers and influent pump station (Morgan 

Creek pump station), new Secondary Clarifier No. 5, and major improvements to the aeration basins. In 

addition, the project converted digester covers from floating to fixed, installed a new digester gas storage 

system, added chemical storage tanks, and installed a 2,700-kW generator and new switchgear. The 

denitrification filters will help meet future, more stringent, total nitrogen permit limits required by the state’s 

Jordan Lake Nutrient Management Rules. The filters will also enhance our ability to meet the stringent total 

phosphorus limit as plant flows increase. 

Biosolids are processed in a series of four anaerobic digesters and then either recycled in liquid form as a 

low strength fertilizer and soil amendment via land application to local farmlands or dewatered and 

transported for composting. The land application sites include both privately-owned sites and one OWASA-

owned site. OWASA has both “Class A” and “Class B” permits for the land application of biosolids. A rotary 

press was installed in 2007 to provide onsite biosolids dewatering to about 20% solids content. 

As a result of a FY 2007 odor study, phased projects were recommended to help achieve OWASA’s odor 

control objectives. The first phase was completed in 2007 and included covering and treating foul air from 

the primary clarifier splitter boxes, the intermediate pump station wetwells, and the aeration basin influent 

channel. The second phase, completed in FY 2010, covered the primary clarifiers and treated the foul air 

emanating from them. The third phase (as part of CIP 278-40), completed in FY 2015, covered and treated 

the air from 10 of the 16 aeration/ nutrified sludge basin cells and included installation of three new odor 



  

 

 

 

92 

scrubbers. Going forward, odor control will be addressed on a project by project basis. 

In 2009, RCW facilities (storage tank, pumping, distribution pipe, etc.) were completed and put into service, 

and an upgrade of the Digester Complex electrical system was completed. Improvements to the existing 

flood protection system, including work on the berm around the WWTP site, stream bank stabilization to 

Morgan Creek adjacent to the WWTP berm, and rehabilitation of the existing stormwater pumps were 

completed in FY 2014.  

A 2010 engineering study recommended that to improve treatment process performance, meet more 

stringent nutrient limits, and reduce energy use and costs, the existing blowers, aeration system, and mixers 

be replaced with more efficient fine-bubble diffusers, new blowers, and new mixers. As noted above, that 

project was completed in FY 2015 in conjunction with the third phase of odor control improvements. The 

new blowers, aeration system, and mixers reduced electricity use at the WWTP by about 40 percent and 

energy costs by about $300,000 in 2015.  

The 2010 engineering study also recommended certain operational changes for optimizing existing 

processes as well as other capital improvements to address future capacity limitations. Implementation of 

several of these operational recommendations resulted in immediate and significant benefits through 

reduced operating costs. The study’s main findings were significant in that the plant is now expected to be 

able to meet the more stringent future permit limits for total nitrogen without additional capital facilities, 

assuming flow conditions associated with the WWTP’s permitted capacity of 14.5 MGD. Major capacity 

expansion of the WWTP is not expected to be required for several decades based on OWASA’s current 

flow projections but the current master plan will inform the next years of improvements needed at the facility. 

 

 

 

0

2

4

6

8

10

12

14

16

18

1990 2000 2010 2020 2030 2040 2050 2060 2070

M
ill

io
n

 G
al

lo
n

s 
p

e
r 

D
ay

 (m
gd

)

OWASA has Sufficient Hydraulic Capacity at its WWTP for the next 35 
to 40 Years

Actual Flows

Baseline and 1st and 99th 

Percentile Projections

Max Month WWTP Capacity



  

 

 

 

93 

Planned Improvements 

The five-year CIP includes $21.8 million for this asset class. Notable projects include the conversion of 

Secondary Clarifier #4 (278-20), Fermenter Improvements (278-78), and Digester #3 and #4 condition 

assessment and improvements and rehabilitation (278-97) and improvements to all three Primary Clarifiers 

(278-86). In addition, a master plan for the facility completed over the next fiscal year is expected to inform 

future capital investment. 



  

 

 

 

94 

 FY 2023 FY 2024 FY 2025 FY 2026 FY 2027
 Five-Year 

Total 

278-11
Wastewater Facility Asset 

Rehabilitation
$0 $0 $0 $2,730,000 $2,730,000 $5,460,000

278-20 WWTP Clarifier #4 Conversion $200,000 $2,360,000 $100,000 $0 $0 $2,660,000

278-85 Gas Monitoring at the WWTP $0 $280,000 $0 $0 $0 $280,000

278-50 WWTP Warehouse $0 $95,000 $1,000,000 $0 $0 $1,095,000

278-75 WWTP Facilities Planning $150,000 . $0 $0 $0 $150,000

278-78 WWTP Fermenter Improvements $1,350,000 $0 $0 $0 $0 $1,350,000